
 

 

Guidelines for  
Canadian Drinking 
Water Quality 
Guideline Technical Document 

Chromium 



Health Canada is the federal department responsible for helping the people of Canada 
maintain and improve their health. We assess the safety of drugs and many consumer 
products, help improve the safety of food, and provide information to Canadians to help 
them make healthy decisions. We provide health services to First Nations people and to 
Inuit communities. We work with the provinces to ensure our health care system serves the 
needs of Canadians. 

 

Published by authority of the Minister of Health. 
 
 
 
 
Guidelines for Canadian Drinking Water Quality: Guideline Technical Document – 
[...]
removal of Cr(VI) and 2) reduction of Cr(VI) to Cr(III), followed by removal of Cr(III). Direct 
removal of Cr(VI) can be achieved by ion exchange and potentially by adsorptive media. 
However, reduction methods need to be followed by coagulation/filtration to remove the 
precipitated Cr(III). Other technologies for treatment of chromium include conventional treatment 
(Cr(III)), high pressure membrane processes (Cr(III) and Cr(VI)) and reductive media (Cr(III) and 
Cr(VI)).  

Given the presence of oxidants and disinfectants in the water distribution system, Cr(III) is 
likely to be oxidized to Cr(VI). For this reason, the removal of both chromium species is 
necessary to achieve the total chromium objectives in treated drinking water. 

A broad four-phase program was originally initiated in Glendale, California, in 2002 to 
develop full-scale treatment processes capable of removing Cr(VI). This program also included 
the assessment of treatment technology for total chromium removal from drinking water. The 
program consisted of bench-scale, pilot-scale and demonstration-scale studies. Interim reports 
were published for each phase(Brandhuber et al., 2004; Qin et al., 2005; McGuire et al., 2006, 
2007)  and subsequently collated into one final report along with subsequent findings (Blute et al., 
2013a), and one peer-reviewed publication (Blute et al., 2014).  

A number of bench-scale, pilot-scale and demonstration-scale studies demonstrated that 
RCF and single-use weak base anion exchange (WBA) processes were very successful in 
removing Cr(VI)from drinking water (Zotter and Licsko, 1992; Lee and Hering, 2003; Qin et al., 
2005; McGuire et al., 2006, 2007; Blute, 2011; Blute et al., 2013a, 2014; Chowdhury et al., 2014; 
Najm et al., 2014). Pilot-scale strong base anion exchange(SBA) resin was also found to be an 
effective technology for Cr(VI) removal (McGuire et al., 2006). In addition, other studies testing 
adsorptive media and additional ion exchange resins are underway to investigate other options for 
Cr(VI) removal (Water Research Foundation, 2014b). 

The selection and effectiveness of each treatment strategy are driven by several factors, 
including source water chemistry, pre-existing treatment processes and facilities, chromium 
concentrations, treatment goals, residual handling concerns and costs. Careful selection of the 
appropriate technology for a specific application is important, as the performance of each 
treatment technology is impacted by the specific chemical quality of the water being treated. Due 
to the operational complexity, the RCF process is listed in the California regulation as a BAT only 
for systems with more than 500 service connections. The treatment performance of the three 
leading technologies tested at Glendale, California and Coachella Valley Water District is 
summarized in Table 3. 
  



Chromium (March 2016)  

Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 
19 

Table 3.Treatment performance of technologies tested at Glendale, California and Coachella 
Valley Water District 

Technology Total chromium Cr(VI) 
RCF/granular media filtration < 5 µg/L < 1 µg/L 
RCF/microfiltration < 1 µg/L < 1 µg/L 
WBA resin < 1 µg/L <1 µg/L 
SBA resin  1 µg/L < 1 µg/L 
Note: Cr(VI) and total chromium levels in the treated water from each treatment systems may vary depending on the 
design and the operation of the treatment system. 
 
 Cost curves developed for Glendale, California formed the basis for the cost-benefit 
analysis in setting the maximum contaminant level (MCL) for Cr(VI) in California (Blute et al., 
2013a). An on-line cost estimation tool is available to help utilities estimate a range of potential 
costs to remove Cr(VI) from their drinking water based on system-specific information, water 
quality and residual handling. This tool estimates potential cost ranges for three Cr(VI) 
technologies that have emerged as the leading approaches with respect to feasibility and cost—
RCF (reduction with ferrous iron), WBA and SBA—and is available at 
www.CrVITreatmentCosts.com. 
 
7.2.1 Reduction/coagulation/filtration of Cr(VI) 

The removal of Cr(VI) by reduction to Cr(III) with ferrous iron and subsequent 
coagulation with ferric iron and filtration have long been used in industrial treatment processes 
and have been demonstrated in Glendale, California, to be an effective technology in drinking 
water applications (Blute et al., 2013a). Pilot testing at the Metropolitan Water District of 
Southern California (Najm et al., 2014) and the Coachella Valley Water District (Chowdhury et 
al., 2014) also confirmed the effectiveness of the RCF process for Cr(VI) removal. The RCF 
process typically includes an oxidation step upstream of the filters to oxidize the excess ferrous 
iron to ferric iron, followed by filtration (e.g., dual-media or microfiltration) to remove the 
formed ferric iron and chromium hydroxide particles. Polymer addition may also be used to 
enhance the formation of large particles for granular media filtration. Periodically, the filters 
require backwashing to restore the hydraulic capacity by removing trapped particulate. Waste 
backwash water processing facilities, including water recovery tanks and solid processing 
equipment, can be utilized to increase the water efficiency and reduce the volume of residuals for 
disposal.  

A demonstration-scale RCF system with a flow rate of 100 gallons per minute (gpm) 
(6.3 L/s) achieved Cr(VI) concentrations below 1 µg/L and total chromium concentrations below 
5 µg/L in drinking water at Glendale, California. The system consisted of ferrous (Fe(II)) sulphate 
addition and three reduction tanks in series (each providing 15 minutes of reduction time) to 
reduce Cr(VI) to Cr(III). Following the reduction tanks, the water passed through an aeration tank 
to oxidize residual ferrous iron, then a rapid mixing tank where polymer was added for floc 
formation. Finally, the water was pumped through two parallel dual-media filters 
(anthracite/sand) with a hydraulic loading rate of 3 gpm/ft2 (7.3 m/h) each, to remove the 
chromium-containing flocs.  

A demonstration study observed better performance when the time for reduction of Cr(VI) 
to Cr(III) was 45 and 30 minutes compared with 15 minutes. At a Fe(II):Cr(VI) mass ratio of 25:1 



Chromium (March 2016)  

Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 
20 

constant, both reduction times of 45 and 30 minutes were able to reduce an influent Cr(VI) 
concentration of approximately 80 µg/L to a range from below the MRL of 0.02 to 0.21 µg/L in 
the filtered water (filter run length of 48 hours). A decrease of the reduction time to 15 minutes 
resulted in an increase in the Cr(VI) concentration up to 0.63 µg/L in the filtered water. A similar 
pattern was observed for the total chromium concentrations. When the reduction times were 45 
and 15 minutes, the total chromium concentration in the filtered water (filter run length of 48 
hours) ranged from below the MRL of 1 µg/L to 2.9 µg/L and 5.0 µg/L, respectively. A recent 
study (Najm et al., 2014) reported that the shorter reduction time may be sufficient when higher 
ferrous doses are used.  

The demonstration study indicated that, depending on the influent chromium 
concentration and the iron dose, an aeration step may be used to fully oxidize the excess ferrous 
iron and facilitate the coagulation of ferric iron with Cr(III). It was observed that approximately 
21% of the ferrous iron remained in the water after 45 minutes of reduction time, whereas 26% 
and 60% of the ferrous iron were present after 30 and 15 minutes of reduction, respectively (Blute 
et al., 2013a).  

The impact of raw water pH on Cr(VI) reduction efficiency was studied by several 
researchers (Blute et al., 2013a; Chowdhury et al., 2014; Najm et al., 2014). Demonstration-scale 
results showed that when the RCF process was conducted with an Fe(II):Cr(VI) ratio of 34:1 and 
a raw water pH of 8.2 and 7.5, the influent Cr(VI) concentration of approximately 80 µg/L was 
reduced to 23 µg/L and < 0.02 µg/L, respectively, in the filtered water(Blute et al., 2013a). 
Bench-scale jar testing results (Blute et al., 2013b) indicated that Fe(II):Cr(VI) ratios of 25:1 and 
50:1 at a raw water pH of 7.87 were insufficient to reduce an influent Cr(VI) concentration of 13 
µg/L to below 1 µg/L in the treated water. However, when the pH was reduced to 7.35, the 
Fe(II):Cr(VI) ratio of 50:1 effectively reduced the influent Cr(VI) concentration to 0.04 µg/L in 
the filtered water, indicating that a higher Fe(II):Cr(VI) ratio and lower pH levels facilitated 
Cr(VI) reduction in the RCF process. Similar to the Cr(VI) results, Fe(II):Cr(VI) ratios of 50:1 
and 75:1 reduced the total chromium concentration to below 1 µg/L in the same sample. A pH 
higher than 7.5 may accelerate the reaction rate of ferrous iron oxidation by oxygen and result in 
less ferrous iron being available for Cr(VI) reduction (Fendorf and Li, 1996; Lee and Hering, 
2003). The initial findings at Glendale, California indicated that pH can impact reduction rate; 
however the follow-up study demonstrated that higher ferrous concentrations can overcome these 
pH impacts (Blute et al., 2013b). The necessary Fe(II):Cr(VI) ratio and pH levels will depend on 
the target Cr(VI) and total chromium removal. 
 Brandhuber et al. (2004) found that the presence of co-occurring contaminants, such as 
phosphate, sulphate, arsenate and silica, may have a varying impact on the rate of reduction of 
Cr(VI) by ferrous iron. The authors reported that the presence of sulphate ions had no impact on 
the rate of reduction of Cr(VI) and that phosphate and arsenate ions slightly decreased the rate. 
Blute et al. (2013b) found that the presence of silica inhibited the reduction of Cr(VI) when the 
silicon dioxide concentration was increased from 29 to 76 mg/L, and hypothesized that the impact 
of silica on Cr(VI) reduction efficiency may be due to less effective coagulation.  
 As Cr(III) precipitates are associated with the ferric iron particles, total chromium removal 
depends on the effectiveness of the filtration process. A pilot-scale study (Qin et al., 2005) using 
an Fe(II):Cr(VI) ratio of 50:1 effectively reduced an influent Cr(VI) concentration of 100 µg/L to 
below detectable levels (MDL was not cited) and the total chromium concentration to below 
1 µg/L (99.1–100% removal) in the treated water. Conditions were optimized with filter loading 
rates ranging from 3 to 4 gpm/ft2(7.3–9.8 m/h) and a water pH below 7.5 during the filtration step 
(Qin et al., 2005). Pilot-scale tests showed that total chromium concentrations at or below 1 µg/L 



Chromium (March 2016)  

Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 
21 

could be achieved with the RCF process (Qin et al., 2005; Blute et al., 2013c). However, 
demonstration-scale tests conducted with granular media filtration yielded fluctuations in the filter 
effluent turbidity, resulting in total chromium levels in the filtered water ranging from 1 to 5 µg/L 
(Blute et al., 2013a). Blute et al. (2013d) investigated the effectiveness of membrane filtration in 
achieving lower total chromium concentrations through enhanced particle removal. Previous 
studies have suggested that the performance of direct membrane filtration on contaminant 
removal was site specific as a result of differences in feed water quality, membrane material and 
membrane systems used (Blute et al., 2013c). 

Two membrane systems, a pressure microfiltration (MF)with flow rates of 20 gpm and 
submerged ultrafiltration (UF) membranes (11 gpm), were integrated into the existing 
demonstration-scale RCF facility at a flow rate of 100 gpm (6.3 L/s) (Blute et al., 2013d). A 
pretreatment applied prior to the membranes included a reduction of Cr(VI) to Cr(III) and an 
aeration step. A chlorine dose was added to the aeration tank to oxidize ferrous residual and 
minimize the membrane fouling. Two different Cr(VI) concentrations, approximately 80 µg/L and 
15 µg/L, representing high and low Cr(VI) levels in the source water, respectively, were tested. 
The influent total chromium concentrations similarly ranged from 84 to 89 µg/L and from 2.8 to 
16 µg/L for the high and low concentrations, respectively. The raw water (influent water to the 
RCF process) alkalinity ranged from 210 to 220 mg/L as CaCO3; total hardness ranged from 330 
to 360 mg/L as CaCO3; and TOC ranged from < 0.3 to 0.4 mg/L. A ferrous iron dose of 2 mg/L 
effectively reduced both low and high Cr(VI) concentrations to Cr(III). This study concluded that 
a minimum threshold of iron (e.g., 2 mg/L as Fe) may be necessary for removal of low and high 
Cr(VI), rather than a specific Fe(II):Cr(VI) ratio. The Cr(VI) concentrations in both membrane 
influents  ranged from <0.02 to 0.12 µg/L, whereas the total chromium concentrations were 
similar to the levels observed in the raw water. Both membrane systems achieved Cr(VI) 
concentrations ranging from 0.02 to 0.26 µg/L and total chromium concentrations were  <1 µg/L. 
Turbidity levels were below 0.04 NTU in the filtered water, and alkalinity, total hardness and 
TOC levels were similar to those of the raw water. Free chlorine residual in the feed water to the 
membrane systems ranged from < 0.02 to 0.66 mg/L. It was reported that minor reoxidation of 
Cr(III) to Cr(VI) (concentrations below 0.3 µg/L)occurred when the chlorine was added upstream 
of the membrane systems and that at full scale, the chlorine dose would need to be carefully 
controlled in order to minimize the oxidation of Cr(III) to Cr(VI) (Blute et al., 2013d). 
 A pilot-scale study (Najm et al., 2014) indicated that an RCF process can be integrated 
into a conventional water treatment process to remove Cr(VI) or total chromium from surface 
water. Surface water was spiked with Cr(VI) at 25 µg/L and split between two parallel treatment 
trains (control and test) at a flow rate of approximately 3 gpm (0.2 L/s) per train. TOC ranged 
from 2.93 to 3.06 mg/L; total alkalinity and total hardness varied from 107 to 120 mg/L and from 
218 to 278 mg/L as CaCO3, respectively. Alum coagulant at 10 mg/L was added to the rapid mix 
tanks of both trains to provide adequate coagulation of the surface water. Ferrous sulphate at 2 
mg/L (Fe(II):Cr(VI) mass ratio of 80:1) was added at the flocculation basin influent of the test 
train to reduce Cr(VI) to Cr(III). A chlorine dose of 0.5 mg/L was added upstream of the granular 
media filter to oxidize any residual ferrous iron to ferric iron, while minimizing the reoxidation of 
Cr(III) to Cr(VI). The control train (rapid mix, flocculation, sedimentation, granular media 
filtration) showed no removal of Cr(VI) or total chromium, whereas the test train (conventional 
surface water treatment in combination with the RCF process) achieved a Cr(VI) concentration of 
< 0.15 µg/L (> 99% removal) and a total chromium concentration of 1.5 µg/L (93% removal) in 
the filtered water. Replacing the aeration step with a low dose of chlorine helped reduce the 
footprint of the RCF process (Najm et al., 2014). The turbidity goal of < 0.15 NTU was achieved 



Chromium (March 2016)  

Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 
22 

after a filter ripening period of > 2 hours. An increase of the alum dose from 10 to 15 mg/L and a 
relocation of the chlorine feed location from the filter influent to the flocculation basin effluent 
improved the filter performance by reducing the filter ripening period to < 20 minutes; decreased 
the average headloss accumulation rate from 0.39 to 0.33 feet per hour (0.12 to 0.10 m/hour); and 
increased the filter run length from 14.6 to 16 hours. Relocating the feed chlorine increased the 
chlorine contact time and resulted in minor increases of Cr(VI) concentrations: from < 0.03 to 
0.28 µg/L in the sedimentation basin influent; from 0.13 to 0.35 µg/L in the filter influent; and 
from 0.15 to 0.38 µg/L in the filter effluent. Nonetheless, all Cr(VI) concentrations in the filtered 
water were below 1 µg/L. The integration of an RCF process into a conventional treatment train 
did not adversely affect ferrous iron or total iron limits. No measurable increase in the formation 
of total trihalomethanes or halogenated acetic acids was observed (Najm et al., 2014). 
 The RCF techniques result in chromium-rich sludge, which must be disposed of 
appropriately. The RCF process results in backwash water that contains chromium-rich solids.  
Treatment and disposal of this waste will depend on a jurisdiction’s regulations. Some 
municipalities may allow sewer discharge of the unsettled backwash water if sewage treatment 
plants can accept the waste. Otherwise, solids can be settled, and liquid backwash water can either 
be returned to the head of the treatment plant (minimizing waste) or disposed of as non-hazardous 
waste. However, it is recommended that filter backwash water not be recirculated through the 
treatment plant without additional treatment. Testing at Glendale, California found that settled 
solids were found to be hazardous based on California’s classification and non-hazardous 
according to U.S. EPA classification.  
 
7.2.2 Anion exchange 
 Ion exchange is a physicochemical process in which there is an exchange of ions in the raw 
water with ions within the solid phase of a resin. As raw water ions displace ions on the resin, the 
capacity of the resin is gradually exhausted, resulting in finished water concentrations that increase 
(i.e., contaminant breakthrough). Once the resin has reached its capacity (i.e., when all the available 
resin sites have been occupied by the contaminant ion), the resin must be regenerated to reverse the 
process. Exchange resins exhibit a degree of selectivity for various ions, depending on their type 
and their concentration in solution, and the type of resin selected. 

Two types of anion exchange resins have been shown to be effective for Cr(VI) removal 
from drinking water: WBA and SBA resins. 
 
7.2.2.1 Weak base anion exchange resin 
 WBA resin represents a new application in drinking water treatment. Bench-scale, pilot-
scale and demonstration-scale studies have shown that some WBA resins exhibited a high 
capacity for Cr(VI). For optimum Cr(VI) removal with WBA resin, the pH of the water must be 
reduced to pH 6. In the acidic pH range (using HCl), the resin is converted to its hydrochloric 
form and the functional groups of the resins are protonated, and act as positively charged 
exchange sites where the chloride ions (Cl–) are replaced with the  Cr(VI) (hydrogen chromate) 
anions. Decreasing the pH also reduces the competition between hydroxyl ion and Cr(VI) for the 
exchange sites on the WBA resin (Blute et al., 2007). The traditional ion exchange mechanism is 
not solely responsible for the high Cr(VI) removal. Although the true mechanism of Cr(VI) 
removal by WBA resins is not fully understood, it has been observed that a reduction process is 
involved in which the adsorbed Cr(VI) is converted to Cr(III) (McGuire et al., 2006; Blute, 2011). 
Following the WBA treatment, the treated water pH needs to be adjusted to reduce the potential 
for distribution system issues (e.g., corrosion). The WBA resin is operated as a single-pass resin, 



Chromium (March 2016)  

Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 
23 

eliminating the need for resin regeneration with brine. The WBA resins exhibit very high Cr(VI) 
removal capacities which result in the cost-effective use of the resins as disposable media 
(McGuire et al., 2007; Blute et al., 2013a). 
 A 425 gpm (26.8 L/s) demonstration-scale system (Blute et al., 2013a) treated an influent 
Cr(VI) concentration of 40 µg/L in groundwater to achieve a target concentration of 5 µg/L in the 